
 

August 10, 2022 
10:00 AM EST 
Government Center 
Procurement Department 
500 N. Main Street, Suite 709 
Monroe, NC 28112 
(Note:  Follow the submittal instructions listed in this document to electronically 

upload a SOQ proposal package) 

 
 

Date:  July 20, 2022 
Time:  9:00 AM EST 
Location:   Grassy Branch WRF 
         1629 Old Fish Road 
         Monroe, NC 28110 
 
 

 

 

 

 

 

 

  

 

 

 

Request for Qualifications No. 2022-082 
 

Engineering Services for Grassy Branch WRF Expansion 
 

Due Date:   
Time:     
Receipt Location:   
 
 
 

 

 
Non-Mandatory Pre-Submittal Meeting  
 
 
 
 
 
 
 
Procurement Contact: 

  
Corey Brooks  
Senior Procurement Specialist  
E-mail: corey.brooks@unioncountync.gov 
[...]
All submittals, for the services specified, are to be received by the Union County Procurement 

Department no later than 10:00 AM EST on August 10, 2022 per the instructions below. Any 

submittals received after this date and time shall be rejected without exception. 

 

2.2 SUBMISSION REQUIREMENTS 

The Statement of Qualifications (SOQ) must be submitted electronically by using the 
following link: https://lfportal.unioncountync.gov/Forms/procurementsubmit. The submittal, 
one complete document, must be signed by a person who is authorized to bind the proposing 
Company.  Instructions for preparing the SOQ are provided herein.  
 

https://www.unioncountync.gov/departments/bids-procurement/current-bids
http://www.ips.state.nc.us/
http://www.ips.state.nc.us/
https://lfportal.unioncountync.gov/Forms/procurementsubmit


 
 

Page 2 of 13 

Union County, North Carolina 
RFQ 2022-082, Engineering Services for  
Grassy Branch WRF Expansion 

Paper submissions will not be accepted. 

 

There is no expressed or implied obligation for Union County to reimburse Offerors for any 
expenses incurred in preparing a response to this request.  
 
Union County (UC) reserves the right to reject any or all submittals, to waive technicalities and to 

make such selection deemed in its best interest.  

2.3 NON-MANDATORY, PRE-SUBMITTAL MEETING AND SITE VISIT 

A Non-Mandatory Pre-Submittal Meeting and Site Visit will be held on July 20, 2022 at 9:00 AM 

EDT at the Grassy Branch WRF at 1629 Old Fish Road, Monroe, NC 28110.  Although 

attendance at this meeting and following site visit is not mandatory, it is strongly encouraged. 

Individual requests for site visits will not be accommodated.  Attendance is limited to two (2) 

representatives per company. 

 

2.4 SUBMITTAL QUESTIONS 

Submittal questions will be due on or before July 27, 2022 by 5:00 PM EST. The primary purpose 

is to provide participating Offerors with the opportunity to ask questions, in writing, related to the 

RFQ. Addenda will be issued prior to due date to answer applicable questions. 

Submit questions by e-mail to corey.brooks@unioncountync.gov by the deadline shown above.   

The email should identify the RFQ number and project title. All questions and answers may be 

posted as addenda on www.unioncountync.gov and www.ips.state.nc.us.  

2.5 PROPOSAL ADDENDUM 

Union County may modify the RFQ prior to the date fixed for submission of SOQs by the issuance 

of an addendum.  

Should an Offeror find discrepancies or omissions in this RFQ or any other documents provided by Union 

County, the Offeror should immediately notify the County of such potential discrepancy in writing via 

email as noted above. 

Any addenda to these documents shall be issued in writing.  No oral statements, explanations, or 

commitments by anyone shall be of effect unless incorporated in the written addenda.  Receipt of 

Addenda shall be acknowledged by the Offeror on Appendix B, Addendum and Anti-Collusion form.  

2.6 COMMUNICATION 

All communications, any modifications, clarifications, amendments, questions, responses or any 

other matters related to this Request for Qualifications must be made only through the Procurement 

Contact noted on the cover of this RFQ. A violation of this provision is cause for the County to reject 

a Company’s proposal. No contact regarding this document with the Board of County 

Commissioners or other County employees is permitted and may be grounds for disqualification. 

 
 
 
 

mailto:corey.brooks@unioncountync.gov
http://www.unioncountync.gov/
http://www.ips.state.nc.us/


 
 

Page 3 of 13 

Union County, North Carolina 
RFQ 2022-082, Engineering Services for  
Grassy Branch WRF Expansion 

3 PURPOSE 

Union County, North Carolina, through Union County Water, is seeking SOQs from qualified firms for 

engineering services for the Grassy Branch WRF Expansion as outlined in this solicitation.  The expansion 

to 0.120 MGD shall include, but many not be limited to, the following components: 

• Larger influent pumps 

• Retrofit of existing aeration basin coarse bubble diffusers to fine bubble diffuser equipment 

• One additional package plant secondary treatment train, including flow equalization volume, an 

aeration basin, secondary clarifier, and aerobic digester 

• New blowers for the existing and new aeration basins 

• New cloth disk filter to replace the existing sand filter 

• New UV disinfection equipment 

• Electrical upgrades including new generator, automatic transfer switch, service entrance/main 

breaker, transformer, feeder panels, instrumentation, etc. 

Union County reserves the right to negotiate with one or more parties and is not obligated to enter into any 

contract with any respondent on any terms or conditions.   

Submittals made in response to this RFQ will be reviewed by an evaluation team and scored/ranked based 

on criteria identified herein.  At the discretion of Union County, selection may be based on the SOQ 

rankings or a short list of firms may be selected based on SOQ rankings to be interviewed to determine 

final selection. 

Note:  This is a Request for Qualification (RFQ).  Responding firms are not required to submit project 

specific scope information nor price.   Do not submit price information nor work product with your submittal 

package.  Each submittal package will be reviewed based on qualification criteria listed in this RFQ.  In 

accordance with NC G.S. 143-64.31, the County will negotiate a contract with the best qualified firm based 

on the Scope of Work listed in this RFQ.  

 

4 PROJECT BACKGROUND 

The Grassy Branch WRF is currently permitted for a monthly average daily discharge of 0.050 MGD to 

Crooked Creek via NPDES permit NC0085812.  The facility serves three schools, two subdivisions, and 

several additional private parcels.  The facility has been issued Notice of Violations (NOVs) for flow, 

biochemical oxygen demand (BOD), ammonia, total suspended solids, fecal coliform, and pH over the last 

several years dating back to 2018.  It has been determined that the majority of the NOVs have been a 

result of record rainfall events; however, over-allocation of sewer capacity has also contributed to 

discharge permit compliance issues.  The County has actively been addressing inflow and infiltration (I & 

I), but the over-allocation of sewer capacity must be addressed through a plant expansion.  The County 

has entered into a Special Order of Consent (SOC) to address the capacity issues through expansion of 

the facility, and a schedule of compliance is included in Appendix E. 

The facility’s NPDES discharge permit includes provisions for expansion to 0.120 MGD upon issuance of 

an Authorization to Construct from NCDEQ.  The effluent discharge limits for the facility at 0.120 MGD are 

summarized in Table 1 below, and the complete NPDES discharge permit is included in the Appendix D. 



 
 

Page 4 of 13 

Union County, North Carolina 
RFQ 2022-082, Engineering Services for  
Grassy Branch WRF Expansion 

 

Table 1: Grassy Branch WRF 0.120 MGD – NPDES Effluent Limits 

Effluent Parameter Monthly Average Weekly Average 

Flow 0.120 MGD - 

BOD5 (April 1 – October 31) 5 mg/L 7.5 mg/L 

BOD5 (November 1 – March 31) 10 mg/L 15 mg/L 

TSS 30 mg/L 45 mg/L 

NH3 (April 1 – October 31) 2 mg/L 6 mg/L 

NH3 (November 1 – March 31) 4 mg/L 12 mg/L 

DO > 6 mg/L - 

Fecal Coliform (geometric mean) 200/100 mL 400/100 mL 

pH 6 < pH < 9 - 

 

Current flows for the facility in 2022 through March have averaged 0.062 MGD.  The highest monthly 

average from 2020 through 2022 occurred in December 2020 with an average daily flow of 0.078 MGD.  

Additional influent and effluent values from 2020 through 2022 are outlined in Table 2 and Table 3 below.   

Table 2: Grassy Branch WRF 2020 – 2022 Influent Sampling Data 

Year BOD5 (mg/L) TSS (mg/L) NH3 (mg/L) 

2020 133 228 25 

2021 150 231 31 

20221 124 165 26 
Note 1: Data ends March 2022 

 

Table 3: Grassy Branch WRF 2020 – 2022 Effluent Sampling Data 

Year Flow (MGD) BOD5 (mg/L) TSS (mg/L) NH3 (mg/L) 

2020 0.044 2.4 4.3 0.14 

2021 0.043 2.7 4.5 0.26 

20221 0.062 4.6 5.2 0.55 
Note 1: Data ends March 2022 

 

The Grassy Branch WRF is an extended aeration package treatment plant constructed by Hydro-Aerobics 

Package Wastewater Treatment Systems in 1997.  The facility currently consists of an influent pump 

station, manual coarse screening, flow equalization, two conventional aeration basins with coarse bubble 

diffusers, two secondary clarifiers, tertiary sand filter, ultraviolet (UV) disinfection, effluent 

measuring/sampling box, aerobic digestion, blower building, and emergency back-up power.  Digested 

biosolids are pumped to a tanker truck and transported to the Crooked Creek WRF for further stabilization.   

 

5 DETAILED SUBMITTAL REQUIREMENTS AND INSTRUCTIONS 

5.1 PROPOSAL FORMAT 

Offerors should prepare their SOQ in accordance with the instructions outlined in this section. The 

submittal should be one (1) complete document. Each Offeror is required to submit the SOQ 

electronically – Refer to item, 2.2. The SOQ should be prepared as simply as possible and provide 



 
 

Page 5 of 13 

Union County, North Carolina 
RFQ 2022-082, Engineering Services for  
Grassy Branch WRF Expansion 

a straightforward, concise description of the Offeror’s capabilities to satisfy the requirements of the 

RFQ.  

Utmost attention should be given to accuracy, completeness, and clarity of content. All parts, 

pages, figures, or tables should be numbered and clearly labeled. Response information should be 

limited to pertinent information only. Marketing and sales type information is not to be included. 

The total length of the submittal, including cover letter, should be no more than 25 single-sided 

pages.  Submittals should be on 8 ½” x 11" paper with an 11 point minimum text size; special 

graphics may be included on 11” x 17” paper with an 11 point minimum text size, if necessary.  

These special graphics pages will count toward the 25 page limit. 

Key personnel resumes may also be provided as an appendix to the document and will not count 

against the page limit. Covers, section acknowledgements, and the required forms do not count 

against the page limit. 

The submittal should be organized into the following sections:  

• Section A – Cover Letter 

• Section B – Project Team 

• Section C – Project Experience 

• Section D – Project Management, Approach and Quality Control 

• Section E – Reputation of Firm 

• Section F – Required Forms 

o Appendix A – Proposal Submission Form 

o Appendix B – Addenda Receipt and Anti-Collusion 
 
Omissions and incomplete answers may be deemed unresponsive. Please initial any corrections. 

5.1.1 SECTION A – COVER LETTER  

Provide the following information about your company. The cover letter shall briefly 

introduce your firm, office location where work will be performed, principal in charge as well 

as: 

• Legal Company Name and DBA (if applicable) 

 Address 

 Telephone Number 

 Website Address  

  

• Name of Single Point of Contact 

Title 

 Telephone Number 

 Email Address 

 

 

 

 



 
 

Page 6 of 13 

Union County, North Carolina 
RFQ 2022-082, Engineering Services for  
Grassy Branch WRF Expansion 

• Name of Person with Binding Authority 

 Title 

 Address 

  Telephone Number 

  Email Address 

 

• The firm’s NC Engineering License.  

5.1.2 SECTION B – PROJECT TEAM 

Provide a detailed organization chart that presents the team to be dedicated to these 

services. This should include the project manager, engineers, subconsultants, and other 

supporting staff to be used in completion of the work. Information to be included in this 

section shall include:  

• Professional, relevant qualifications of each team member, including which projects 

listed under the Project Experience section of the response, the project team 

individual(s) had a significant role; 

• Office location and number of year’s employee has worked with their current firm; 

• Available time (in percent) that each team member may commit to these services. 

• Subconsultants to be utilized in the execution of the project must be clearly identified 

within the organizational chart.  Provide relevant qualifications for up to five projects 

for each subconsultant proposed as part of the project team.  Projects listed should 

demonstrate prior successful teaming with the respondent. 

5.1.3 SECTION C – PROJECT EXPERIENCE 

Provide a representative summary of your firm’s professional services experience in 

wastewater treatment design. Provide a minimum of five (5) representative projects 

demonstrating your firm’s experience including the following information for each project: 

• Owner’s name; 

• Owner’s contact person name, address, telephone number, and email address; 

• Title and Description of the project; 

• Description of the services provided; 

• Engineer’s opinion of probable cost vs. actual construction cost 

• Engineer’s estimated project schedule vs. actual project schedule 

• Change order history, including reasons for additional cost and/or duration 

5.1.4 SECTION D – PROJECT MANAGEMENT, APPROACH AND 
           QUALITY CONTROL 

Provide a brief description of the systems and methods employed by the firm to effectively 

manage the project, including a summary on the management of: goal setting, managing 

client expectations, communications, scope, approach, quality control, managing project 

schedule, cost, quality control/assurance, risk and stakeholders within prescribed budgets 

and change management. 



 
 

Page 7 of 13 

Union County, North Carolina 
RFQ 2022-082, Engineering Services for  
Grassy Branch WRF Expansion 

5.1.5 SECTION E – REPUTATION OF FIRM 

Provide a record of successfully completed projects without major legal or technical 

problems. 

State whether the firm has been sued or had a claim filed against it in the last five (5) 

years.  If the answer is “yes” please, provide details of each suit or claim and the resolution 

of the matter. 

5.1.6 SECTION F – REQUIRED FORMS  

 Submittals must include copies of the following documents:  

• Appendix A – Proposal Submission (signed) 

• Appendix B – Addenda Receipt and Anti-Collusion (signed) 

 

6 EVALUATION CRITERIA AND SELECTION PROCESS 

6.1 SELECTION PARTICIPANTS 

1. Maintaining the integrity of the RFQ process is of paramount importance for the County. 

To this end, do not contact any member of the Union County Board of Commissioners 

or any member of the Union County staff regarding the subject matter of this RFQ until 

a selection is made, other than the County’s designated contact person identified in the 

introduction to this RFQ. Failure to abide by this requirement shall be grounds for 

disqualification from this selection process.  

 

2. The Owner will establish an RFQ Evaluation Team to review and evaluate the 

submittals. The RFQ Evaluation Team will evaluate the submittals independently in 

accordance with the published evaluation criteria.  Union County reserves the right to 

conduct interviews with a shortlist of selected respondents. 

 

3. At its sole discretion, the Owner may ask written questions of Offerors, seek written 

clarification, and conduct discussions with Offerors on the submittals. 

 

4. The Owner will provide written notification to all Offerors of the selection at the 

conclusion of the Procurement. 

 

5. At the Owner’s discretion, it will initiate negotiations with the Preferred Offeror in 

accordance with the structure of this RFQ.  The “Preferred Offeror” is the Offeror that 

the Owner determines achieves the apparent best overall score/ranking.  If the Owner 

is unable to execute a contract with the Preferred Offeror, negotiations with the 

Preferred Offeror may be terminated, and provided that such negotiations are 
[...]
or documents issued by OWNER with respect to the PROJECT or ENGINEER's services.  This 

Agreement shall constitute the entire understanding and agreement of OWNER and ENGINEER 

with respect to ENGINEER's services on the PROJECT. 

 

7.11.2 ENGINEER and OWNER shall execute and deliver such further instruments as may 

reasonably be requested by the other with respect to completion of the transaction contemplated 

by this Agreement.  None of the instruments shall contain undertakings or representations not set 

forth in the Agreement or inconsistent herewith. 

 

7.12 Notice and Service Thereof. 

 

Notices required hereunder shall be in writing and shall be deemed to have been duly given if 

mailed by certified or registered mail, return receipt requested, as follows: 

 

 (a) If to OWNER: 

 

   Public Works Administrator 

   500 North Main Street, Suite 500 

   Monroe, NC 28112 

 

 (b) If to ENGINEER: 

 

 Enter Full Legal Name of Engineering FirmClick here to enter text. 

 Enter Line One of Mailing AddressClick here to enter text. 

 Enter Line Two of Mailing AddressClick here to enter text. 

 

or to such other persons or places as OWNER or ENGINEER shall furnish in writing to the 

other. 

 

Any services and/or work performed, prior to execution of this Agreement, by ENGINEER for 

OWNER in connection with the PROJECT shall be covered and governed by this Agreement 

and deemed rendered pursuant hereto. 

 

7.13 E-Verify. 

 

E-Verify is the federal program operated by the United States Department of Homeland Security 

and other federal agencies, or any successor or equivalent program, used to verify the work 

authorization of newly hired employees pursuant to federal law.  ENGINEER shall ensure that 

ENGINEER and any Consultant or subcontractor performing work under this Agreement:  

(i) uses E-Verify if required to do so by North Carolina law; and (ii) otherwise complies with the 

requirements of Article 2 of Chapter 64 of the North Carolina General Statutes.  A breach of this 

provision by ENGINEER will be considered a breach of this Agreement, which entitles OWNER 

to terminate this Agreement, without penalty, upon notice to ENGINEER. 

 



 

Last Updated 08.16.21 13 

7.14 Iran Divestment Act. 

 

Pursuant to Article 6E of Chapter 147 of the North Carolina General Statutes, OWNER must 

require most entities with which it contracts, which would include ENGINEER under this 

Agreement, to certify that the entity is not identified on a list created by the State Treasurer 

pursuant to N.C.G.S. § 147-86.58 (the “Final Divestment List”).  This requirement is related to 

ensuring that entities with which local governments contract are not involved in investment 

activities in Iran.  ENGINEER certifies that: (i) it is not listed on the Final Divestment List; and 

(ii) it will not utilize any Consultant or subcontractor performing work under this Agreement 

which is listed on the Final Divestment List. 

 

IN WITNESS WHEREOF, the parties have hereunto set their hands and seals and executed this 

Agreement as of the day and year first written above. 

 

WITNESS:     UNION COUNTY 

 

 

By: __________________________  By:  (SEAL) 

 Lynn West, Clerk to the Board William M. Watson, County Manager 

 

 

WITNESS:     ENTER FULL LEGAL NAME OF 

ENGINEERING FIRMClick here to enter text. 

 

 

By:       By:       (SEAL) 

 

  



 

Last Updated 08.16.21 14 

APPENDIX 

 

Exhibit A 

 

 

 

 

 

 

TASK ORDER 

 

 ***NOTE: EACH TASK ORDER SHOULD BE SPECIFICALLY TAILORED 

TO INCLUDE ANY ADDITIONAL INFORMATION, TERMS AND 

CONDITIONS WHICH APPLY TO A PARTICULAR PROJECT, 

BUT WHICH DO NOT APPLY TO ALL OF THE OTHER 

PROJECTS TO BE PERFORMED UNDER THE MULTIPLE 

PROJECT AGREEMENT.  THE “TASK ORDER NUMBER,” 

“PROJECT NAME,” “PROJECT DESCRIPTION,” “SCOPE OF 

BASIC SERVICES TO BE PERFORMED BY ENGINEER ON THE 

PROJECT,” “PERIODS OF SERVICE,” AND “PAYMENT TO 

ENGINEER” WILL LIKELY BE INCLUDED IN EACH TASK 

ORDER.  THE REMAINING “PARTS” SHOULD BE DELETED 

FROM THE TASK ORDER UNLESS THEY ARE NEEDED TO 

STATE INFORMATION, TERMS OR CONDITIONS WHICH 

DIFFER FROM THOSE CONTAINED IN THE MULTIPLE 

PROJECT AGREEMENT. 

 

This Task Order pertains to an Agreement by and between UNION COUNTY (“OWNER”), and 

ENTER FULL LEGAL NAME OF ENGINEERING FIRMClick here to enter text. 

(“ENGINEER”), dated ____________________, (“the Agreement”).  ENGINEER shall perform 

services on the project described below as provided herein and in the Agreement.  This Task 

Order shall not be binding until it has been properly signed by both parties.  Upon execution, this 

Task Order shall supplement the Agreement as it pertains to the project described below. 

 

TASK ORDER NUMBER: _______ ***NOTE:  THIS IS A SEQUENTIAL 

NUMBER BASED UPON THE CONTRACT 

NUMBER FOR THE MULTIPLE PROJECT 

AGREEMENT.  FOR EXAMPLE, IF THE 

CONTRACT NUMBER FOR THE MULTIPLE 

PROJECT AGREEMENT WAS 5924, THE 

FIRST TASK ORDER WOULD BE NUMBER 

“5924-1,” THE SECOND TASK ORDER 

WOULD BE NUMBER “5924-2,” ETC.*** 

 

RELATED RFQ NUMBER: _______ 

 

 Sample 



 

Last Updated 08.16.21 15 

PROJECT NAME:  ______________________________________ 

 

PART 1.0 PROJECT DESCRIPTION: 

 

PART 2.0 SCOPE OF BASIC SERVICES TO BE PERFORMED BY ENGINEER ON THE 

PROJECT: 

 

PART 3.0 ADDITIONAL SERVICES, NOT PART OF BASIC SERVICES: 

 

PART 4.0 OWNER'S RESPONSIBILITIES: 

 

PART 5.0 PERIODS OF SERVICE: 

PART 6.0 PAYMENTS TO ENGINEER: 

   1. Payment for Basic Services 

   2. Payment for Additional Services: 

 

PART 7.0 OTHER: 

 

 

This Task Order is executed this____________________________________. 

 

 

UNION COUNTY, 

NORTH CAROLINA 

ENTER FULL LEGAL NAME OF 

ENGINEERING FIRMClick here to enter text. 

 

 

By:      By:       

 

Name: William M. Watson  Name:       

 

Title: County Manager  Title:        

 

Address:  500 N. Main St.   Address:_____________________________  

  Monroe, NC 28112    ______________________________ 

 

 



 
 

 

Union County, North Carolina 
RFQ 2022-082, Engineering Services for  
Grassy Branch WRF Expansion 

11 APPENDIX D – GRASSY BRANCH WRF NPDES PERMIT 

RFQ 2022-082, Engineering Services for Grassy Branch WRF Expansion 
  



NPDES Permit NC0085812 

Page 1 of 9 

 
STATE OF NORTH CAROLINA 

DEPARTMENT OF ENVIRONMENTAL QUALITY 
DIVISION OF WATER RESOURCES 

 

PERMIT 
 

TO DISCHARGE WASTEWATER UNDER THE 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

(NPDES) 
 

In compliance with the provisions of North Carolina General Statute 143-215.1, other lawful standards 
and regulations promulgated and adopted by the North Carolina Environmental Management 

Commission, and the Federal Water Pollution Control Act, as amended, 

Union County Public Works 

are hereby authorized to discharge wastewater from a facility located at the 

Grassy Branch WWTP 
1629 Old Fish Road (off NCSR 1610), Monroe, NC 

Union County 

to receiving waters designated as Crooked Creek within the Yadkin-Pee Dee River Basin in accordance 
with effluent limitations, monitoring requirements, and other conditions set forth in Parts I, II, III, and 
IV hereof. 
 
 
The permit shall become effective  
 
This permit and the authorization to discharge shall expire at midnight on October 31, 2023. 
 
Signed this day  
 
 
 
 

  
    
 S. Daniel Smith, Director 
 Division of Water Resources 
 By Authority of the Environmental Management Commission 

DocuSign Envelope ID: 08D06D03-27E2-4B5F-83BC-46360B2F33B4

May 1, 2022

April 5, 2022



NPDES Permit NC0085812 

Page 2 of 9 

 

SUPPLEMENT TO PERMIT COVER SHEET 
 

All previous NPDES Permits issued to this facility, whether for operation or discharge are hereby revoked. As of 
this permit issuance, any previously issued permit bearing this number is no longer effective. Therefore, the 
exclusive authority to operate and discharge from this facility arises under the permit conditions, requirements, 
terms, and provisions included herein. 

Union County Public Works  

is hereby authorized to: 
 

1. Continue to operate an existing 0.05 MGD wastewater treatment facility that includes the following 
wastewater treatment components: 

• an influent pump station 
• a manual bar screen 
• a flow equalization basin 
• two (2) aeration basins 
• two (2) secondary clarifiers 
• aerated sludge digester 
• two (2) tertiary filters 
• ultraviolet disinfection 
• backup chlorination/dechlorination 
• continuous flow measurement 
• standby power 

located at the Grassy Branch WWTP (1629 Old Fish Road, Monroe) in Union County; and 
 

2. after receipt of an Authorization to Construct and submittal of an Engineers Certification for expansion to 
0.120 MGD, operate wastewater treatment plant consisting of the following components: 

• an influent pump station 
• two (2) manual bar screens 
• two (2) flow equalization basins 
• three (3) aeration basins 
• three (3) secondary clarifiers 
• three (3) aerated sludge digesters 
• a disc filter system 
• ultraviolet disinfection 
• backup chlorination/dechlorination 
• continuous flow measurement 
• standby power 
 

3. discharge from said treatment works, via Outfall 001, at a location specified on the attached map, into 
Crooked Creek [Stream Index 13-17-20], currently Class C waters within Subbasin 03-07-12 [HUC 
030401050702] of the Yadkin-Pee Dee River Basin. 

DocuSign Envelope ID: 08D06D03-27E2-4B5F-83BC-46360B2F33B4



NPDES Permit NC0085812 

Page 3 of 9 

PART I 
 
A. (1.) EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

[15A NCAC 02B .0400 et seq., 15A NCAC 02B .0500 et seq.] 
Grade II Biological Water Pollution Control System [15A NCAC 08G.0302] 

 
During the period beginning on the effective date of this permit and lasting until expansion above 0.050 MGD or 
expiration, the Permittee is authorized to discharge treated wastewater from Outfall 001. Such discharges shall be 
limited and monitored1 by the Permittee as specified below: 

EFFLUENT CHARACTERISTICS 
[PARAMETER CODES] 

LIMITS MONITORING REQUIREMENTS1 
Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Measurement 
Frequency 

Sample 
Type 

Sample 
Location2 

Flow (MGD) 50050 0.050 MGD   Continuous Recording Influent or 
Effluent 

BOD, 5-day, 20ºC (mg/L) 3 
(April 1 – October 31) 

CO310 5.0 mg/L 7.5 mg/L  Weekly Composite Effluent, 
Influent 

BOD, 5-day, 20ºC (mg/L) 3 
(November 1–March 31) 

CO310 10.0 mg/L 15.0 mg/L  Weekly Composite Effluent, 
Influent 

Total Suspended Solids 3  
(TSS) (mg/L)    

CO530 30.0 mg/L 45.0 mg/L  Weekly Composite Effluent, 
Influent 

NH3 as N (mg/L) 
(April 1 – October 31) CO610 2.0 mg/L 6.0 mg/L  Weekly Composite Effluent 

NH3 as N (mg/L) 
(November 1 – March 31) CO610 4.0 mg/L 12.0 mg/L  Weekly  Composite Effluent 

Dissolved Oxygen (DO) (mg/L)              00300 Daily Average ≥ 6.0 mg/L Weekly Grab Effluent 

Fecal Coliform (#/100 ml) 
(geometric mean)            31616 200/100 ml 400/100 ml  Weekly Grab Effluent 

Temperature (ºC)                    00010 Monitoring & Report Weekly Grab Effluent 

Total Residual Chlorine 4,5 
(TRC) (µg/L)  

50060   17 µg/L5 2/Week Grab Effluent 

pH (su) 00400 ≥ 6.0 and ≤ 9.0 standard units Weekly Grab  Effluent 

Mercury, Total (ng/L) 6                     COMER Once Per Permit Cycle 6 
Once per 

permit cycle Grab Effluent 

Dissolved Oxygen (DO) (mg/L)                 00300 Monitor & Report Variable2 Grab U, D 

Temperature (oC)             00010 Monitor & Report Variable2 Grab U, D 

Footnotes: 

1. The permittee shall submit discharge monitoring reports electronically using the Division’s eDMR system 
[see A. (4)]. 

2. Sample locations: U- Upstream 50 feet above discharge point, D- Downstream at NC 218 bridge.  
Upstream/downstream samples shall be collected 3/Week during June, July, August, September, and Weekly 
during the remaining months of the year. 
Instream monitoring requirements shall be provisionally waived so long as the permittee remains a member of 
the Yadkin Pee Dee River Basin Association and the Association continues to function as approved by the 
Division and Environmental Management Commission. 

DocuSign Envelope ID: 08D06D03-27E2-4B5F-83BC-46360B2F33B4



NPDES Permit NC0085812 

Page 4 of 9 

3. The monthly average effluent BOD5 and TSS concentrations shall not exceed 15% of the respective influent 
value (85% removal). 

4. Total Residual Chlorine monitoring is required only if chlorine is added to the effluent. 
5. The Division shall consider all effluent TRC values reported below 50 µg/l to be in compliance with the 

permit. However, the Permittee shall continue to record and submit all values reported by a North Carolina 
certified laboratory (including field certified), even if these values fall below 50 µg/L. 

6. Compliance with this limit shall be determined in accordance with A. (3). 

Conditions: 

• There shall be no discharge of floating solids or visible foam in other than trace amounts. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

DocuSign Envelope ID: 08D06D03-27E2-4B5F-83BC-46360B2F33B4



NPDES Permit NC0085812 

Page 5 of 9 

A. (2.) EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
[15A NCAC 02B .0400 et seq., 15A NCAC 02B .0500 et seq.] 
Grade II Biological Water Pollution Control System [15A NCAC 08G.0302] 

 
During the period beginning upon receipt of an Engineer’s Certification for completion of the 0.120 MGD expansion 
and lasting until expiration, the Permittee is authorized to discharge treated wastewater from Outfall 001. Such 
discharges shall be limited and monitored1 by the Permittee as specified below: 

EFFLUENT CHARACTERISTICS 
[PARAMETER CODES] 

LIMITS MONITORING REQUIREMENTS1 
Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Measurement 
Frequency 

Sample 
Type 

Sample 
Location2 

Flow (MGD) 50050 0.120 MGD   Continuous Recording Influent or 
Effluent 

BOD, 5-day, 20ºC (mg/L) 3 
(April 1 – October 31) 

CO310 5.0 mg/L 7.5 mg/L  Weekly Composite Effluent, 
Influent 

BOD, 5-day, 20ºC (mg/L) 3 
(November 1–March 31) 

CO310 10.0 mg/L 15.0 mg/L  Weekly Composite Effluent, 
Influent 

Total Suspended Solids 3  
(TSS) (mg/L)    

CO530 30.0 mg/L 45.0 mg/L  Weekly Composite Effluent, 
Influent 

NH3 as N (mg/L) 
(April 1 – October 31) CO610 2.0 mg/L 6.0 mg/L  Weekly Composite Effluent 

NH3 as N (mg/L) 
(November 1 – March 31) CO610 4.0 mg/L 12.0 mg/L  Weekly  Composite Effluent 

Dissolved Oxygen (DO) (mg/L)              00300 Daily Average ≥ 6.0 mg/L Weekly Grab Effluent 

Fecal Coliform (#/100 ml) 
(geometric mean)            31616 200/100 ml 400/100 ml  Weekly Grab Effluent 

Temperature (ºC)                    00010 Monitoring & Report Weekly Grab Effluent 

Total Residual Chlorine 4,5 
(TRC) (µg/L)  

50060   17 µg/L5 2/Week Grab Effluent 

pH (su) 00400 ≥ 6.0 and ≤ 9.0 standard units Weekly Grab  Effluent 

Mercury, Total (ng/L) 6                     COMER Once Per Permit Cycle 6 
Once per 

permit cycle Grab Effluent 

Dissolved Oxygen (DO) (mg/L)                 00300 Monitor & Report Variable2 Grab U, D 

Temperature (oC)             00010 Monitor & Report Variable2 Grab U, D 

Footnotes: 

1. The permittee shall submit discharge monitoring reports electronically using the Division’s eDMR system 
[see A. (4)]. 

2. Sample locations: U- Upstream 50 feet above discharge point, D- Downstream at NC 218 bridge.  
Upstream/downstream samples shall be collected 3/Week during June, July, August, September, and Weekly 
during the remaining months of the year. 
Instream monitoring requirements shall be provisionally waived so long as the permittee remains a member of 
the Yadkin Pee Dee River Basin Association and the Association continues to function as approved by the 
Division and Environmental Management Commission. 

3. The monthly average effluent BOD5 and TSS concentrations shall not exceed 15% of the respective influent 
value (85% removal). 

DocuSign Envelope ID: 08D06D03-27E2-4B5F-83BC-46360B2F33B4